
 

 
Parts List For 32" Rotary Mower Model 5-2321  

 

©2003 The Toro Company Model: 5-2321  Year: 1968  Serial Range: None - None

 No.  Part  Qty. 

 2  6640 Ass-y Deck  1 

 4  7592 Housing  1 

 5  1508 NEEDLE BEARING  4 

 6  1303 Seal  2 

 8  908020-4 Bolt 5/16-18 x 11/4  4 

 9  915662-4 Nut 5/16-18  4 

 10  3724 Spindle  2 

 11  1534 Bearing Thrust  2 

 12  1535 WASHER-THRUST  4 

 13  3131 SPUR GEAR  2 

 14  937084 WOODRUFF KEY  5 

 15  936125 RING-SNAP, EXTERNAL  4 

 16  1030 Zerk  2 

 19  4116 Blade R.H. 18"  1 

 20  4117 Blade L.H. 18"  1 

 21  3716 SPINDLE CUP  2 

 22  933211 SPIROL ROLL PIN  4 

 23  1336 WASHER  2 

 24  908033-5 Bolt 3/8-16 x 7/8  2 

 25  6579 Ass-y Bracket-Hanger  1 

 26  900062-4 Bolt-3/8-16 x 3/4  7 

 28  908035-4 Bolt 3/8-16 x 1  6 

 29  915663-4 3/8-16 E.S.  10 

 30  6583 Guard  1 

 31  6584 Ass-y-Drag Link  1 

 32  6587 ASSY HITCH SHAFT *R  1 

 33  6968 Pin-Hitch  1 

 34  960200-4 Bolt Whizlock 3/8-16 x 5/8  1 

 35  933512-4 Hairpin  3 

 36  6592 PIVOT TUBE  1 

 37  MW-4346 Washer  1 

 38  936134 SNAP RING  2 

 39  7588 Nut Hex Jam 3/4-20  1 

 40  7586 Shaft-Short  1 

 42  7584 Cross Shaft (Long)  1 

 43  1624 PULLEY  1 

    No.  Part  Qty. 

 58  6595 SPACER-BEARING  1 

 59  6596 SPECIAL BOLT  1 

 61  6644 Ass-y Support-Wheel  1 

 62  6605 WASHER  2 

 63  6577 Bolt-Special  2 

 64  6606 QUADRANT *R  1 

 65  6633 PLUNGER  1 

 66  6634 Spring  1 

 67  6635 KNOB  1 

 68  6749 WHEEL ASSY  2 

 69  3765 SHIM-WASHER  2 

 70  5701 E Ring  2 

 71  6613 LIFT ROD *R  1 

 72  933504-4 Hairpin  2 

 73  920009-4 Washer  1 

 74  6636 Ass-y Idler Arm  1 

 75  1623 Pulley  1 

 76  6638 SPACER  1 

 77  6360 BRACKET GUARD  1 

 78  908036-4 Bolt, 3/8-16 x 1/2  1 

 79  1536 BUSHING  1 

 80  933503-4 Hairpin  1 

 81  4490 Ass-y Latch & Shaft  1 

 82  4494 Ass-y Plate Pin R.H.  1 

 83 
 4497 PLATE-MTG BRKT LH *R 
(NS) 

 1 

 84  909086-4 Bolt 3/8-16 x 1 RD.HD.  1 

 85  5240 Roller  2 

 86  5241 Shaft  2 

 87  932017-4 Cotter Pin  4 

 88  5949 RETAINER BELT  1 

 89  3385 Bolt Round Head 5/16-24 x 3/4  1 

 90  908032-4 Bolt 3/8-16 x 3/4  1 

 91  920082-4 Lockwasher  1 

 92  920083-4 Lockwasher  1 

 93  920008-4 Washer  1 

 94  920009-4 Washer  1 

Page 1 of 2Master Parts Viewer

7/16/2008https://lookup3.toro.com/partdex/popprint.cfm?xCaller=Toro&PageID=323364&PdfPath=...



 

 44  937159 Key  1 

 45  909862-5 Set Screw  1 

 46  7587 Coupling  1 

 47  7841 Spiral Pin  1 

 48  7590 Housing  2 

 49  1515 Ball  2 

 50  920083-4 Lockwasher  5 

 51  3130 Gear  2 

 52  915639-4 Nut Hex 5/8-18 Thin  2 

 53  3141 COVER GEAR  2 

 54  3757 PLUG BUTTON  2 

 55  1304 SCREW  8 

 56  6594 PULLEY  1 

 57  6593 BALL BEARING  2 

 95  7430 V BELT  1 

 96  1578 V-BELTS - MATCHED PR  2 

 97  6743 Decal-Height Control  1 

 98  3710 Decal  2 

 99  4570 Decal  2 

 1  6575 Ass-y. Deck  1 

 3  7589 Housing  1 

 7  908018-4 Bolt, 5/16-18 X 7/8  4 

 17  3718 Blade R.H. 15"  1 

 18  3719 Blade L.H. 16"  1 

 27  908034-4 Bolt 3/8-16 x 1  9 

 41  7585 Cross Shaft-Long  1 

 60  6601 Ass-y-Support-Wheel  1 

Page 2 of 2Master Parts Viewer

7/16/2008https://lookup3.toro.com/partdex/popprint.cfm?xCaller=Toro&PageID=323364&PdfPath=...


